
 

Boone County Regional Sewer District 

Capital Improvements Plan  

November 10, 2025 

McClure Project No. 2022001400 

 

Report  For:     P repared By:  

Boone County Regional Sewer District McClure 

1314 N. 7
th
 St.     2001 West Broadway  

Columbia, MO 65201   Columbia, MO 65203 

Jesse Stephens     Ellen Woltjen, PE 

jstephens@bcrsd.com   ewoltjen@mcclurevision.com 

573-443-2774               573-234-2641 

 

mailto:jstephens@bcrsd.com




CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

i 

TABLE OF CONTENTS 

0.0 EXECUTIVE SUMMARY ............................................................................................... 1 
1.0 INTRODUCTION ...................................................................................................... 3 
[...]
final rulemaking. The schedule of compliance (SOC) process allowing additional time to achieve 

compliance with the new water quality standards would also be available.  

 

Since the rulemaking has not been formally initiated and the timing and details of the potentially 

reduced effluent ammonia limitations are not finalized, upgrades to BCRSD’s treatment facilities to 

meet reduced ammonia limits were not evaluated as part of this CIP. It is recommended that 

considerations for a treatment facility’s ability to treat for reduced ammonia limits are made during the 

planning and design phase of any major treatment plant upgrade. As previously mentioned, several of 

BCRSD’s treatment plants are under a current compliance schedule to meet new final effluent 

limitations for ammonia. If the preferred alternative for compliance is a treatment facility upgrade as 

opposed to regionalization, it is recommended that the improvements are designed to meet stringent 

effluent ammonia limitations.  

 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

18 

3.3.4 Emerging Contaminants 

 

There are several contaminants of emerging concern (CECs) receiving increased attention from EPA 

and the public. The most notable of these contaminants are per- and polyfluoroalkyl substances 

(PFAS), which are widely used, long lasting chemicals that do not degrade easily in the environment. 

MDNR has established a Per- and Polyfluoroalkyl Substances (PFAS) Workgroup to begin evaluating 

issues related to PFAS in response to stakeholder concerns regarding these contaminants. At this time, 

there are no effluent wastewater monitoring requirements for PFAS, and there is no formal rulemaking 

in process. The MDNR Water Quality Standards Workgroup has discussed implementing a mandatory 

monitoring phase for PFAS in the next few years with the goal of identifying potential sources of PFAS 

entering domestic wastewater treatment plants. Additionally, PFAS in residual sludge and biosolids 

from the wastewater treatment process has raised concerns as biosolids are commonly land applied 

as a fertilizer on agricultural lands. Currently, no federal criteria have been established for PFAS in 

biosolids. Due to the uncertainty surrounding the timing and implementation of future PFAS 

regulations, capital improvements related to the treatment and disposal of PFAS were not evaluated.  

 

 

 

 

 

  



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

19 

4.0 EVALUATION OF TREATMENT FACILITIES  

The 2013 Master Plan for District Facilities included an evaluation of 37 BCRSD treatment facilities. 

Of those 37 facilities, 18 have connected to either the Rocky Fork WWTP, the Midway Crossing 

WWTP, or the City of Columbia and no longer have an active treatment facility.  

 

Table 4.1 below includes a list of those facilities included in the 2013 Master Plan that are no longer 

in service.  

Table 4.1 BCRSD Treatment Facilities Closed Since the 2013 Master Plan 

Past BCRSD Treatment Facilities Update 

Bon Gor Lake Estates Connected to Rocky Fork WWTP by gravity sewer 

Clearview Acres Subdivision Connected to Rocky Fork WWTP by gravity sewer  

County Downes Connected to Rocky Fork WWTP by gravity sewer 

El Rey Heights Connected to City of Columbia by pump station and force main 

Fall Creek Subdivision Connected to City of Columbia by forcemain 

Hillview Acres Subdivision Connected to City of Columbia by pump station and force main 

Lake Capri Subdivision Connected to City of Columbia by pump station and force main 

Lee Heights Connected to City of Columbia by pump station and force main 

Oberlin Valley  Connected to City of Columbia by pump station and force main 

Phenora South Subdivision Connected to Rocky Fork by gravity sewer 

Powell Community Lagoon Connected to Rocky Fork by gravity sewer 

Rollingwood Plat #1 Connected to Midway Crossing WWTP by pump station and force main 

Sharidan Hills Subdivision Connected to City of Columbia by pump station and force main 

Springpark Subdivision Connected to City of Columbia by pump station and force main 

Sun Valley Estates Connected to Rocky Fork by pump station and force main 

Sunrise Estates NE and NW Connected to City of Columbia by gravity sewer 

Wagon Trail Heights  Connected to Rocky Fork by gravity sewer 

Westwood Meadows Connected to City of Columbia by gravity sewer 

 

Since the 2013 Master Plan, BCRSD has taken ownership of three additional treatment facilities 

bringing the total to 22 active WWTFs. This includes 9 mechanical plants, 6 aerated lagoon systems, 

1 non-aerated lagoon system, 2 recirculating sand filters, and 4 drip irrigation systems. An evaluation 

of each facility is included in Sections 4.1 through 4.22 of this report.  

 

4.1     American Outdoor Brands 

 

Facility Information: The American Outdoor Brands WWTF is regulated under permit number MO-

0138983. The most recent permit had effective dates from October 1, 2018 through September 30, 

2023. A permit renewal application was submitted, but an updated permit has not yet been issued. 

The American Outdoor Brands system is located east of Columbia near the I-70 and Route Z 

intersection at 1800 North Route Z. This facility was constructed in 2018 and serves the American 

Outdoor Brands Corp. manufacturing and distribution center on an approximately 210-acre site. 

 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

20 

Treatment Description: The treatment process currently includes a trash tank, flow equalization, septic 

tanks, and subsurface drip irrigation. The permitted design flow of the treatment facility is 4,889 gpd, 

and the design population equivalent is 65.  

 

Receiving Waterbody Information: The WWTF is located in the Hydraulic Unit Codes (HUC) 12 

Watershed 10300102-1001. The operating permit identifies the receiving stream as a tributary to 

Little Cedar Creek; however, the facility does not discharge wastewater to a surface waterbody.  

 

Comments on Compliance, Condition, and Capacity: American Outdoor Brands does not have 

permitted effluent limits or a schedule of compliance. There are no reported problems with the facility 

other than paper products entering the treatment process. There are no known issues with treatment 

capacity and no plans for expansion of the facility at this time. 

 

Recommended Improvements: Install a manual bar screen on the influent of the WWTF to catch any 

paper products or large debris.  

 

Future development near the I-70 and Route Z intersection may bring City of Columbia sewer service 

near the American Outdoor Brands facility. It is recommended that the facility is closed and connected 

to the City of Columbia collection system at the end of its useful life, if this service becomes available.  

 

Planning Phase: 6-10 years 

 

Total Project Cost Estimate projected to 2033 Dollars: $68,200.00 (See Appendix A – Table A.1)  

 

4.2     Bobcat of Columbia 

 

Facility Information: The Bobcat of Columbia WWTF (formerly Bobcat of St. Louis) does not have a 

DNR issued operating permit, since the facility is a no-discharge system with a design flow less than 

3,000 gpd. The system is located west of Columbia along I-70 Drive NE at 1101 Lenway Drive. The 

Bobcat of Columbia system was constructed in 2006 and serves the Bobcat Company sales and 

service department on an approximately 30-acre site.  

 

Treatment Description: The treatment process includes subsurface drip irrigation. The design flow is 

less than 3,000 gpd, and the facility is estimated to use approximately 25% of its available treatment 

capacity.  

 

Receiving Waterbody Information: The WWTF uses drip irrigation, so there is no discharge to a 

receiving waterbody.  

 

Comments on Compliance, Condition, and Capacity: Bobcat of Columbia does not have a schedule 

of compliance or effluent limits. No issues with the treatment facility were reported by BCRSD staff. 

There are no issues with treatment capacity and no plans for expansion at this time.  

 

Recommended Improvements:  There are no recommended capital improvements for the Bobcat of 

Columbia wastewater system. 

 

Planning Phase: Not Applicable 

 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

21 

Total Project Cost Estimate: No Cost 

 

4.3     Brookfield Estates WWTP  

 

Facility Information: The Brookfield Estates WWTP is regulated under operating permit number MO-

0126624. The current permit is effective from November 1, 2020 through March 31, 2025. 

Brookfield Estates WWTP is located on Lake Meadows Way off of Route N south of Columbia. The 

treatment plant was originally constructed in 2001 and serves a residential subdivision. The original 

recirculating sand filter treatment plant was replaced with a new mechanical treatment plant in 2024.  

 

Treatment Description: The treatment process includes a septic tank effluent pump (STEP) system, 

manual bar screen, flow equalization, aeration tank, clarifier, dual tertiary media filters, post aeration 

tank, and UV disinfection. The previous treatment process was a recirculating sand filter that was 

taken offline in 2024 with the installation of the new WWTP. The recirculating sand filter WWTP had a 

permitted design flow of 10,500 gpd, a design population equivalent of 140, and an actual permit 

flow of 4,300 gpd. Based on the facility’s Discharge Monitoring Report (DMR) data submitted to 

MDNR, effluent flows for the facility from 2019 through 2023 averaged approximately 3,806 gpd 

with the highest maximum daily flow reported as 11,900 gpd. An operating permit modification for 

the new treatment process was issued on September 4, 2024. The new WWTP has a permitted design 

flow of 30,000 gpd and a population equivalent of 400.  

 

Receiving Waterbody Information: The WWTP is located in the HUC 12 Watershed 10300102-0903. 

The receiving stream is a tributary to Little Bonne Femme Creek, and the first classified receiving 

stream is a 100K Extent-Remaining Stream. As discussed in Section 3.2, Little Bonne Femme Creek is 

included on the 2022 303(d) List for an impairment due to E. coli from an unknown source.  

 

Comments on Compliance, Condition, and Capacity: Brookfield Estates WWTP has a schedule of 

compliance for ammonia, E. coli, and chloride. The compliance deadline is November 1, 2035. The 

recently constructed mechanical treatment plant was designed to treat ammonia and E. coli; however, 

it is unlikely that the WWTP will be able to meet the proposed chloride limits in the SOC. No other 

issues with the WWTP were reported by BCRSD staff. There are no issues with treatment capacity and 

no additional plans for expansion at this time. The Pierpont Store located northeast of Brookfield 

Estates is a private treatment facility permitted by MDNR that could be a future connection to the 

wastewater system.  

 

Recommended Improvements: Immediate capital improvements to the Brookfield Estates WWTP are 

not recommended at this time. Treatment to remove chloride from the facility’s effluent would require 

advanced processes such as microfiltration and reverse osmosis. Due to the high cost associated with 

this advanced treatment, it is recommended BCRSD coordinates with the water supply district and 

subdivision homeowners to reduce the chloride concentration entering the WWTP at its source. It is 

likely that self-regenerating water softeners are the largest contributor of chloride to the plant. 

Coordination with the water district and homeowners in the subdivision to reduce the use of salt in 

water softeners may be sufficient to comply with the chloride limits in the SOC. Influent chloride levels 

to the WWTP should be monitored to determine progress. If this approach is unsuccessful, 

consideration should be given to connecting the system to the South Route K WWTP in the future. 

 

Planning Phase: Not Applicable  

 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

22 

Total Project Cost Estimate: No Cost 

 

4.4     Brown Station WWTP  

 

Facility Information: The Brown Station WWTP is regulated under operating permit number MO-

0135305. The current permit is effective from November 1, 2020 through March 31, 2025. The 

WWTP is located off of Route B near the intersection of North Brown Station Road and O’Rear Road 

north of Columbia. The WWTP was constructed in 2009 and serves a residential community.  

 

Treatment Description: The treatment process includes a STEP system and a recirculating sand filter. 

Septage is hauled to the Rocky Fork WWTP for disposal. The Brown Station WWTP has a permitted 

design flow of 1,850 gpd, a design population equivalent of 19, and an actual permit flow of 1,300 

gpd. Based on the facility’s DMR data submitted to MDNR, effluent flows for the facility from 2019 

through 2023 averaged approximately 1,057 gpd with the highest maximum daily flow reported as 

3,900 gpd. 

 

Receiving Waterbody Information: The WWTP is in the HUC 12 Watershed 10300102-0706. The 

receiving stream is a tributary to Clays Fork, and the first classified receiving stream is a 100K Extent-

Remaining Stream.  

 

Comments on Compliance, Condition, and Capacity: Brown Station WWTP has a schedule of 

compliance for ammonia and E. coli. The scheduled compliance deadline is November 1, 2028. The 

existing treatment facility will not comply with the new effluent limits. No other issues with the WWTP 

were reported by BCRSD staff. There are no issues with treatment capacity and no plans for expansion 

at this time. The Hillcrest Residential Care WWTP north of the Brown Station WWTP is a private facility 

permitted by MDNR that could be a future connection to the wastewater system.   

 

Recommended Improvements: The Amendment 2 – Richardson Acres and Brown Station Wastewater 

Improvements Facility Plan completed by HDR in 2021 recommends closing the Brown Station WWTP 

by connection to the Rocky Fork WWTP via pump station and force main in a cooperative project with 

Richarson Acres and Cedar Gate. The facility plan estimated the total cost of the Brown Station pump 

station and force main and the Richardson Acres pump station and force main project at $2,366,000. 

This project is currently funded on the Fiscal Year 2026 Clean Water State Revolving Fund Intended 

Use Plan with a grant amount of $1,000,000 and a loan amount of $1,366,000. Exhibit C.1 in 

Appendix C illustrates the proposed force main route. An updated project cost estimate for the Brown 

Station pump station and force main connection to Rocky Fork is provided in Appendix A – Table A.2 

for a total project cost estimate projected to 2030 dollars of $4,096,300.00. Alternatively, the facility 

could connect to the City of Columbia sewer near the Settlers Ridge Subdivision, which would reduce 

the length of the new force main. The total project cost projected to 2030 dollars for this connection is 

$1,020,500.00 Due to the reduced total project cost, it is recommended that the connection to the 

City of Columbia is pursued unless additional funding becomes available.  

 

Planning Phase: 0-5 Years 

 

Total Project Cost Estimate Projected to 2030 Dollars: $1,020,500.00 (See Appendix A – Table A.3; 

cost estimate includes Brown Station pump station and force main to City of Columbia sewer only.) 

 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

23 

4.5     Butch’s Investments 

 

Facility Information: Butch’s Investments WWTF does not have an operating permit, since the facility is 

a no-discharge system with a design flow less than 3,000 gpd. The system is located south of 

Columbia near the intersection of Highway 163 and Cadet Court. The facility was constructed in 

2022 and serves four commercial lots.  
[...]
Plan completed by Cochran in 2017 recommended installing tertiary lagoon treatment such as a 

Nitrox Reactor and UV disinfection to meet the new effluent limits for ammonia and E. coli. The facility 

plan also evaluated a no-discharge alternative of installing a drip disposal system. Due to the benefits 

of no-discharge systems including the elimination of effluent limits and reduced operational 

requirements, it is recommended to pursue the conversion of the existing facility to a drip system. The 

facility plan estimated the total project cost to convert the facility to a drip system as $422,952.75. 

Alternatively, regionalization through a cooperative agreement with Missouri American Water to 

connect to the City of Hallsville could be considered if adequate treatment capacity is available. 

 

Planning Phase: 11-20 Years 

 

Total Project Cost Estimate Projected to 2041 Dollars: $1,697,400.00 (see Appendix A – Table A.12) 

 

4.16     Richardson Acres WWTF  

 

Facility Information: The Richardson Acres WWTF is regulated under operating permit number MO-

0115185. The current permit is effective from November 1, 2020 to March 31, 2025. The WWTF is 

located near the Highway B and Flamingo Drive intersection off of Route B north of Columbia. It was 

constructed in 1989 and serves a small residential subdivision.   

 

Treatment Description: The treatment process includes a STEP system, a two-cell lagoon with aeration 

in the primary cell, and sludge retained in the lagoon. The Richardson Acres WWTF has a permitted 

design flow of 8,510 gpd, a design population equivalent of 85, and an actual permit flow of 3,700 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

32 

gpd. Based on the facility’s DMR data submitted to MDNR, the facility had an average effluent flow 

from 2019 through 2023 of approximately 3,997 gpd with the highest daily maximum flow reported 

as 8,200 gpd.  

 

Receiving Waterbody Information: Richardson Acres WWTF is located in HUC 12 watershed 

10300102-0706. The receiving stream is a tributary to Clays Fork, and the first classified receiving 

stream is a 100K Extent-Remaining Stream.  

 

Comments on Compliance, Condition, and Capacity: Richardson Acres WWTF has a schedule of 

compliance for ammonia and E. coli. The compliance deadline is November 1, 2028. The existing 

treatment facility will not comply with the new effluent limits. No other issues were reported by BCRSD 

staff. There are no issues with treatment capacity and no plans for expansion at this time. Oak Ridge 

Mobile Home Park is a private treatment facility located south of Richardson Acres that could be a 

future connection to the wastewater system.  

 

Recommended Improvements: The Richardson Acres and Brown Station Wastewater Improvements 

Facility Plan – Amendment 2 completed by HDR in 2021 recommends closing the Richardson Acres 

WWTP by connection to the Rocky Fork WWTP via pump station and force main in a cooperative 

project with Brown Station and Cedar Gate. The facility plan estimated the total cost of the Brown 

Station pump station and force main and the Richardson Acres pump station and force main project 

as $2,366,000. This project is currently funded on the Fiscal Year 2026 Clean Water State Revolving 

Fund Intended Use Plan with a grant amount of $1,000,000 and a loan amount of $1,366,000. 

Exhibit C.2 in Appendix C illustrates the proposed force main route. It is recommended that pump 

station and force main connecting Richardson Acres to Brown Station is completed. From Brown 

Station, the flow could be connected to Rocky Fork or the City of Columbia.  

 

Planning Phase: 0-5 Years 

 

Total Project Cost Estimate Projected to 2030 Dollars: $1,956,900.00 (See Appendix A – Table A.13; 

cost estimate includes Richardson Acres pump station and force main only) 

 

4.17     Rocheport WWTP  

 

Facility Information: The Rocheport WWTP is regulated under operating permit number MO-

0095222. The current permit is effective from April 1, 2021 to June 30, 2025. The WWTP is located 

near the Columbia Street and 4
th

 Street intersection in Rocheport, MO. The Rocheport WWTP was 

constructed in 1980 and serves the City of Rocheport. A rehabilitation project at the WWTP was 

completed in 2018.  

 

Treatment Description: The treatment process includes a manual bar screen, single unit modified 

circular oxidation ditch with final clarifier, UV disinfection, aerated sludge digester, and a sludge 

holding basin. Sludge is hauled to the City of Columbia for disposal. The plant has a permitted design 

flow of 34,400 gpd, a design population equivalent of 380, and an actual permit flow of 12,500 

gpd. Based on the facility’s DMR data submitted to MDNR, the facility had an average effluent flow 

from 2019 through 2023 of 25,764 gpd with the highest daily maximum flow reported as 83,000 

gpd.  

 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

33 

Receiving Waterbody Information: Rocheport WWTP is located in HUC 12 watershed 10300102-

0305. The receiving stream is a tributary to Moniteau Creek, and the first classified receiving stream is 

Moniteau Creek.  

 

Comments on Compliance, Condition, and Capacity: The plant does not have a schedule of 

compliance; however, the current operating permit includes monitoring for ammonia, which could 

lead to future effluent limits. The facility typically discharges low effluent ammonia concentrations and 

should not require upgrades to meet ammonia limits. No issues with the WWTP were reported by 

BCRSD staff. The Les Bourgeois Winery WWTF is a private facility near Rocheport that could be a 

future connection to the Rocheport collection system. The owner of the winery is also proposing 

additional new developments along Highway BB that may be future connections. The WWTP is 

nearing its permitted design capacity.  

 

Recommended Improvements: It is recommended that an influent flow meter is installed at the WWTP 

to obtain more accurate flow data to determine the plant’s remaining treatment capacity. Capacity 

upgrades may be needed in the future to serve new development in the area. It is anticipated that the 

expansion of the treatment plant would be developer funded.  

 

Planning Phase: 0-5 Years 

 

Total Project Cost Estimate Projected to 2030 Dollars: $75,400.00 (see Appendix A – Table A.14) 

 

4.18     Rocky Fork WWTP  

 

Facility Information: The Rocky Fork WWTP is regulated under operating permit number MO-

0137294. The permit is effective from February 1, 2021 to June 30, 2025. The plant is located north 

of Columbia near the East Cedar Court and Rocky Fork Drive intersection. The plant was constructed 

in 2013 and serves several residential subdivisions north of Columbia.  

 

Treatment Description: The treatment process includes an influent pump station, mechanical bar 

screen, grit removal, oxidation ditch, intermediate bar screen, two final clarifiers, UV disinfection, re-

aeration, and aerated sludge storage. There is also an area for sludge dewatering in geotextile bags. 

Sludge is hauled to the City of Columbia landfill for disposal. The Rocky Fork WWTP has a permitted 

design flow of 460,000 gpd, a design population equivalent of 4,600, and an actual permit flow of 

220,000 gpd. Based on the facility’s DMR data submitted to MDNR, the facility’s average effluent 

flow from 2019 through 2023 was approximately 277,108 gpd and the highest reported maximum 

daily flow was 1,610,000 gpd.  

 

Receiving Waterbody Information: Rocky Fork WWTP is located in HUC 12 watershed 10300102-

0706. The receiving stream is a tributary to Rocky Fork, and the first classified receiving stream is 

Rocky Fork.  

 

Comments on Compliance, Condition, and Capacity: The current permit includes a schedule of 

compliance for lower ammonia limits, which became effective on February 1, 2022. The existing 

treatment facility is capable of meeting the lower limits. The current operating permit includes influent 

and effluent flow monitoring for nutrients as the facility has a design flow greater than 100,000 gpd. 

The treatment plant is in good condition with a few areas that present operational challenges. The key 

concerns identified by BCRSD staff include: the sludge management process is cumbersome and 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

34 

inefficient, the controls for the return and waste activated sludge (RAS/WAS) pumps do not include 

redundancy, and algae growth accumulates on the cascade re-aeration stairs during warm weather. 

The plant is currently operating within its design treatment capacity; however, the collection system 

may have I/I amounts that would be considered excessive based on the high maximum daily flow 

reported. There are several private and BCRSD-owned systems that could be connected to the Rocky 

Fork WWTP in the future.  

 

Recommended Improvements: It is recommended that the sludge handling process is upgraded to a 

more efficient system. The cost estimate for a portable sludge dewatering screw press that could be 

used at the Rocky Fork WWTP and South Route K WWTP is included in Section 6.3. Improvements to 

the Rocky Fork plant to accommodate the use of this screw press will be needed including electrical 

and site upgrades. The control panel for the RAS/WAS pumps should be upgraded to include 

provisions for manual operations in case of system outages. It is also recommended to install a cover 

over the cascade aeration stairs to prevent algae growth.   

 

Although the WWTP has a design flow of 460,000 gpd, the oxidation ditch and clarifiers installed in 

2013 do not require expansion or modification to treat a design average flow up to 690,000 gpd.  

To increase the overall treatment capacity of the plant to 690,000 gpd, the influent pump station 

should be modified by adding a third pump to the wet well and the existing two pumps should be 

replaced. The UV system should be modified to add an additional bank of UV lights. An additional 

sludge storage basin and blower may be necessary depending on the outcome of the portable screw 

press recommendation.   

 

Planning Phase: 0-5 Years   

 

Total Project Cost Estimate Projected to 2030 Dollars:  

$487,100.00 (Infrastructure Renewal Improvements, see Appendix A – Table A.15) 

 

$1,255,800.00 (Capacity Expansion Improvements, see Appendix A – Table A.16) 

 

4.19     South Route K WWTP 

 

Facility Information: The South Route K WWTP is regulated under operating permit number MO-

0087173. The current permit is effective from November 1, 2020 through March 31, 2025. The 

plant is located near the Boris Drive and Amos Drive intersection off of Route K south of Columbia. 

The facility was originally constructed in 1969 and upgraded in 2000 to include a mechanical 

treatment plant. The WWTP serves several residential subdivisions south of Columbia.  

 

Treatment Description: The treatment process includes two separate treatment trains, each with its own 

outfall. All flow to the plant first enters a flow equalization pump station. The pump station pumps flow 

to the Outfall #002 treatment train, which is an extended aeration package plant that includes a 

manual bar screen, two aeration chambers, two final clarifiers, and two aerated sludge holding tanks. 

Sludge dewatering in bags is also provided on site. When influent flows exceed the capacity of the 

pump station, flow is diverted through an overflow pipe to the Outfall #001 treatment train, which 

includes a four-cell lagoon with aeration in the first two cells and sludge retained in lagoon.  

 

Combining the two treatment trains, the plant has permitted design flow of 244,000 gpd and a 

design population equivalent of 2,477. Based on the facility’s DMR data submitted to MDNR, Outfall 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 

 

       

35 

#001 had an average effluent flow from 2019 to 2023 of 10,862 gpd with the highest daily 

maximum flow reported as 210,100 gpd. Outfall #002 had an average effluent flow of 95,751 gpd 

with its highest daily maximum flow reported as 210,100 gpd.  

 

Receiving Waterbody Information: South Route K WWTP is located in HUC 12 watershed 10300102-

0903. The receiving stream for both outfalls is a tributary to Little Bonne Femme Creek, and the first 

classified receiving stream is a 100K Extent-Remaining Stream. Little Bonne Femme Creek is included 

on the 2022 303(d) list for an E. coli impairment caused by an unknown source.  

 

Comments on Compliance, Condition, and Capacity: South Route K WWTP has a schedule of 

compliance for ammonia and E. coli. The compliance deadline is November 1, 2029. The existing 

treatment facility will not comply with the new effluent limits. The current operating permit includes 

influent and effluent flow monitoring for nutrients as the facility has a design flow greater than 

100,000 gpd. The package treatment process is contained in a steel basin that is in poor condition 

due to signification corrosion. Additionally, there is no headworks other than the manual bar screen 

and grit accumulates in the bottom of the basin. The plant is located in a floodplain and there have 

been flooding issues at the site in the past.  

 

The area surrounding the treatment plant has a high potential for new residential development. 

Cornell’s Friendly Acres is a private treatment facility permitted by MDNR that could be a future 

connection to the South Route K wastewater system.  

 

Recommended Improvements:  

The South Route K Facility Plan completed by Donohue & Associates, Inc. in 2017 recommended 

replacing the existing package plant and lagoons with a new oxidation ditch type wastewater 

treatment plant with the capacity to treat an average daily flow of 860,000 gpd. The plan 

recommends constructing the new plant on the existing South Route K site in two phases. The first 

phase would primarily include influent screening, a three-ring oxidation ditch, two secondary clarifiers, 

and UV disinfection designed to treat an average daily flow 435,000 gpd. Wastewater would be 

treated in the inner two rings of the oxidation ditch, and the third ring would be used for aerated WAS 

storage. When demand warrants, the second phase would involve placing the third oxidation ditch 

ring into operation to treat an average daily flow of 860,000 gpd and constructing an external 

aerated WAS storage basin. The total initial cost of the Phase 1 project was estimated to be 

$6,454,000, and the Phase 2 cost was estimated to be $3,237,000.  

 

Due to the demand for new housing units in the Little Bonne Femme watershed, it is recommended 

that the South Route K treatment plant is relocated as part of the facility upgrades. Moving the South 

Route K treatment plant further downstream will open up a much larger service area with potential for 

new gravity sewer connections to the WWTP. The addition of the increased customer base should help 

to offset the high project cost associated with the treatment plant upgrades. Prior to the design of the 

new WWTP, a flow monitoring study and facility plan amendment should be completed to identify a 

preferred treatment plant site and re-evaluate the design flows and loadings for the new facility. For 

the purposes of the CIP, a cost estimate was prepared for relocating the WWTP approximately 1.6 

miles south and constructing a new approximately 0.5 MGD mechanical treatment facility. Exhibit C.3 

in Appendix C illustrates the proposed new gravity sewer route and WWTP site.  

 

Alternatively, regionalization to the City of Columbia via a new pump station and force main could be 

considered if adequate sewer capacity becomes available. As an interim strategy to the larger 



CAPITAL IMPROVEMENTS PLAN 

BOONE COUNTY REGIONAL SEWER DISTRICT 